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Parts List(TYPE200)

Index Part No. Description

1 H5156076 PCB - EPL-5500

2 H5156077 PCB - PIF96

3 H5156078 PCB - CONTROLLER

4 H1443332 COVER - RS232C

5 H1443809 COVER - TYPE B

6 H1443811 COVER -HOOK

7 H1443812 COVER - L/T

8 H1443820 COVER - PIF2 - UPPER

9 H1443821 COVER - PIF2 - FRONT

10 H1443822 COVER - PIF2 - LEFT

11 H1443823 COVER - PIF2 - REAR

12 H1443311 BRACKET - UPPER

13 H1443313 BRACKET - RIGHT

14 H1443325 BRACKET - LEFT

15 H1443420 HOOK - H515

16 H1443624 HOOK

17 H1443625 BRACKET - PIF-4

18 H1443626 BRACKET - PIF-3

19 H1443801 BASE FRAME

20 H1443802 FRAME - FRONT

21 H1443804 FRAME - REAR

22 H1443807 BRACKET - PCB

23 H1443808 BRACKET - HOOK

24 H1443810 BRACKET - PIF

25 H5155349 HARNESS - PIF96 - 5P

26 H5155350 HARNESS - PIF96 - 20P

27 H5155351 HARNESS : FDU - PIF(20P)

28 11050334 EDGE - 17

100 03130060Z PAN HEAD SCREW - M3X6

101 03530060Z SCREW - M3X6

102 04523008Z BIND TAPPING SCREW - M3 x 8

* H1448600 OPERATOR’S MANUAL - ENGLISH

* H1448602 OPERATOR’S MANUAL - GERMAN

* H1448605 OPERATOR’S MANUAL - FRENCH
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Ricoh Technical Services
Operator's Manual
MB 144: Modified

Ricoh Technical Services
MB 147: New grounding plate for installing this unit in an FX6

Technical Support
MB Multi 6
Quick Reference Guide
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Parts List (Type 770/790)

Index Part No. Description

1 H5156076 PCB - EPL-5500

2 H5156077 PCB - PIF96

3 H5156078 PCB - CONTROLLER

4 H1443854 COVER - RS232C

5 H1443809 COVER - TYPE B

6 H1443811 COVER -HOOK

7 H1443812 COVER - L/T

8 H1443850 COVER - PIF2 - UPPER

9 H1443851 COVER - PIF2 - FRONT

10 H1443827 COVER - PIF2 - LEFT

11 H1443853 COVER - PIF2 - REAR

15 H1443420 HOOK - H515

16 H1443624 HOOK

17 H1443625 BRACKET - PIF-4

18 H1443637 BRACKET - PIF-3

19 H1443801 BASE FRAME

20 H1443802 FRAME - FRONT

21 H1443804 FRAME - REAR

22 H1443807 BRACKET - PCB

23 H1443808 BRACKET - HOOK

24 H1443810 BRACKET - PIF

25 H5155349 HARNESS - PIF96 - 5P

26 H5155350 HARNESS - PIF96 - 20P

27 H5155351 HARNESS : FDU - PIF(20P)

28 11050334 EDGE - 17

100 03130060Z PAN HEAD SCREW - M3X6

101 03530060Z SCREW - M3X6

102 04523008Z BIND TAPPING SCREW - M3X8

* H1448602 OPERATOR’S MANUAL - GERMAN
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